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Fig. 1. Grain size distribution curve of the studied soil
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Table 1. Physical characteristics of the studied soil
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Table 2. Results of weight percentage of elements oxide and compressive strength of Portland cement type 2
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Fig. 2. Shortened rice straw fibers with a length of 1 cm and an average diameter of 0.2 cm
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Table 3. Physical and mechanical properties of rice straw fibers
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Fig. 3. Unconfined compressive strength test
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Fig. 4. Results of standard compaction tests on samples reinforced with different weight values of fibers and sta-
bilized with: (a) 0% cement. (B) 4% cement. (C) 8% cement. (D) 12% cement.

Laigos aulS 3, luibiw] o515 w3l uls . Jgua

Table 4. Standard compaction test results of all samples
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Fig. 5. Stress-strain curves of reference specimens and specimens reinforced with fibers
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Table 5. Results of unconfined compressive strength test of fiber-containing samples
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6. Failure of reinforced samples (a) Reference samples. (B) Sample containing 0.25% of fibers. (C) Sample
containing 1% of fibers.
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Fig. 7. Stress-strain curves of the reference sample and uncured samples stabilized with different weight
values of cement.
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Table 6. Results of unconfined compressive strength test for uncured samples containing cement
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Fig.8. Stress-strain curves of stabilized samples with different weight values of cement. (A) 7 days. (B) 28 days.
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Table 7. Results of unconfined compressive strength test of 7 and 28 days samples containing cement
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Fig. 9. Changes in the mechanical behavior of uncured samples containing different weight values of fibers and
cement. (A) Changes in relative compressive strength with respect to the amount of cement. (B) Strain changes of

relative failure in terms of cement content

Table 8. Results of unconfined compressive strength test of uncured samples containing different weight

values of fibers and cement
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Fig.10. Failure of the uncured sample containing 1% fibers and (a) 0% cement. (B) 8% cement.
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Fig. 11. Changes in the mechanical behavior of samples containing different weight values of fibers and cement
with different curing times. (A) Changes in relative compressive strength with respect to the amount of cement.
(B) Strain changes of relative failure in terms of cement content.
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Fig. 12. Failure of samples containing 12% cement and 1% fibers. (A) uncured sample. (B) 7-days sample.
(C) 28-days sample
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